| -”"‘**‘féism.m» PAF:_TS MANUAL
39" - 12 H.P. RIDING MOWER
MODEL A3560-180

|

- ONE YEAR LIMITED WARRANTY
For ana (1} year {ram date of purchese by the first consumer for rasidantial use {tity {30 days com.
ma:ziah use), NOMA Ouidoor Products Innorporated watrants that It will replace tree of charge, includ-
Ing labar, any original part of any NOMA Cutdses Products Ineorgorated produc! iound o ba detaclive
by any authorized Servics Dealer ar the aclory, excent the battery which s waranisd for ainety {SC)
days from date of purchass,

- This warramy does aat cover angine, laansmissian, iransaxls ar d¥ferential {these jtaims are coverad.
+ by el manufeclurads own warranty), This warranty does not tover paris that have failed due to

normal waar'ar pans thal have failad subject le msu3s or abusa, Transportation of the unit of part io
and from an authorizad Sarvice Dealer or faciery is the responsibllity of the awaet. :

A stag by slap explanation a8 o what prouetiure shoula be followed o5 this warranty is:
1.0 3 part hecomes defective, tentact the store whers the unit was urchasad far the aame and

‘ - address of the authorizad Service Deamr nearsst fo you. L
3 20 you cannst lacate an authorlized Service Dasles, write Sarvice Dapartment of NOMA OQuigoar.
’ Products Incorparated tor the name and address of 1he authorized Sarvica Dealerin yoir arza o
sall the Service Depament at 1-801-422-1890. . e _
3. Retura the delective product, glong with proot of purchase 10.5uch authorizes Service Daalsr fur.
¢ raplacemant of any dataciive pan whate covered by thls warranty, PR
P4 Thereds no other axpress wareanty. Imphed warrantios, including those st marchantabiity iness
for a panicutar purposs sre fimited io one (1) year from date of purchass, Uiakillyy foc {acidentat or con-
*-sqquential damages are excluded, . i ) = i
- Bome siates do nat allow limi 315 on how arg aa implied waranty iasts/ e the atove limitation may
. nntapply10 you, Soms siat ~ot sllow the exclugion of incidental or conssuenilal damagas, so thi
. above-exclusion may not appiy o you This wasranty gives you specific fegal vights, ard rou
. olbiarrighits which vary from state 1o siate. . .
| NOMA Qutdaor Praducts incorporated

Caller Bﬂbﬁ

.

\\.
‘\\ §
AR
RN

N

N

N\

DT

AN

N

N

N

o e j

e ‘ = UNIT PARTS AND SERVICE =
d Soritaing instructicns lar safety, asserhbly asd maimenares. Pead this manusi o
*hatyau Wil Know profar asserbly, vse and eara of yourunh, Mso ith inand i
b {he. unit: For sarvice dther than coveced in this fracual, comact an ay
and satvics organization has e eatablighed (o pravids raly ava
. pars disribuiors has sesn inciugded i this ranual, When crdering rej
rmation: 1, The Part Name; 2. The Part Numtber; 3. The Quantiy rasirg

v 2nd ¢oms
ratof cand

R

of ke unit. Thimeda! iumbar will be foundon @ plate attached 1o the

It means - ATTENTION! BECOME ALERT! A HAZARD
, PROFERTY OR EQUIPMENT MAY EXIST, .

HOMA Sutdeor Praducts Ircarporated:
. Callar 8000

s 250808 - R (A * dgckson, T 383088000

(S XEEIINE




P

TFeB U0 9:3

OPERATIONAL PRECAUTIONS

THESE INSTRUCTIONS ARE FOR YOUR PROTECTION. PLEASE READ THEM CAREFULLY.

Al

1.

)

.

ety

11.
+and atop the engine (moter] bafers leaving the opata-

12

- i moving parts.

Know the cahfrofe and how to stop quickly, READ
THIS OPERATCR'S MAMUAL and instructions fur-
nishad with attachments,

Wear salsty glasses or aya shields when assembiling
or operating riding rower. W

Qo not aliow childran to operals the machina. Denot
allow adulta to eperate ff withaut proper instructian,
Do not carry passengers. Do hot mow whan ghildren
and athers are around. Disergage power to biaties{s}
ot attachment(s) and stop the englts whils others are
fn tha vicinily of the mower,

Battery fluld (slecirolyts) Is an ACID and is extremaly
dangerous. Do not émoke while sarvielng the bailery.
Do not servica the battery near a apen flame or spark,

~Handle gasoline with cars, i is highly flammabie

A. Use approved dasoline containar, ‘

8. Never remova the fus! cap of, of #dd gasoline te,
a Tunning of hot angine, or an dngine that has
not bean aliowed 10 cool for several minutas ai-
tar running. Never fili the tank Indoors and al-
watys olean up spllied fuel immadiately,

€. Do not smoke while fliling fuel tank.

0. Do not run the engine Indoors. Open doars if
englne must be run In garage. Exhaust kimas
centain. CARBON MONOXIDE, an ODORLESS
and DEADLY GAS.

Chack fuel supply befars each usa allowing space for

expansion as the. heat of the engine and/ or sun ean

causa gasoling to expang.

‘Do net operate mawar when barefooted, Afwaye wesr
substantisd footweer, preferably steck-toad ahaes. Do

not wear looss fitting cisthing that could get esught
Clear the work ares of objects (wire, rogks, ele}
which might be picked up and thrown, Check all con-
trols for proper funetion,

Disangage ali attachmant ciutches, shift to neutral,
and sat parking brake befcrs attempting to atan the
englne (mator). When starting engine equipped with
a pull starter, stand Hem and make sure yaur fest sre
well sWay from tha biade(s), S
Disangage powar 1o bleda(s) or ather atta chimants(s)

Tor's position, Always dismount from the latt side.
Disangége. powsr 10:blade(s) or ather attacheent(s)
and slop the engine (matar) before making any te-

. pays or adjustments,

e

14,

t'o bisde{s} or other aitachment(s)
otin use. S

Diserigage powa
when transportl G
Taka all possibla pracautions when {eaving the ve-
hicle unattandad, h gz disengagivy power io
blade(s) or attaghmant{s), lower he atiachmani(s),
selling the parking brake; stonplng the engins (mo-
tor}, and remaving'the key,

18. ‘Do not stop-or stan suddsnty when going uphill or

downhiil. Mow Up and down the fase af Slesp slopas;

‘never acrogs the face,
. Redute Speed-and: sxerciss extrema cactioh oo

siopes and.in shaip turns to pravent tigping o loss

" of gontrol - Be-espaclaily cautious when changing

direetion on slapes:

-

17

18

b

18,

20,
21

Pow

Stay alart {or holes, rwka, and roats in tha tarrain
and other hidden hazards. Kaep away from drop-afi,
Mevor operate your riding mower on wet or stippary
grase or at 8 apesd which sould causw & skid. Eve-
olse cara whan mowing sraund a fixed abject o pra-
vent the bizda(s) from striking it Never daliberstsly
run ovar any foreigt ubject.

Always disenpage blade conirel laver baiors al-
tampting 10 ramove the mewer from s hole or athar
chstruetion,

Uss care when pulling loads ar using haavy onlip-
menl.

A. Use only approved drawbat hiteh peints,

. Limii logdo to those that you can safely control,
Du niot turh gharply. Use cars whan backing.

Use countsiwalght(s], wheel walgimts or tire
chains when suggested in attachment(s} instruc.
tlens, .

Walch for traffle when cressing of near raadways,
When using attachment(s), nevar diract dischatge of

~ material foward bystanders nor allow anyone naar

24,

23,

24,

27.

C28.

the vehicla while In operatiorn.

Keep the vahicle and attachmanis in good cparating
condRion, dnd keep safsty devices in place and in

warkiig conditlon.

Keap all nuts, balts, and acraws tight 1o be sure the
equipment ig in sale working condition, )
Never gtore the equipmant with gasoiine in the tank
inside & tuliding whera tumes may reach an open
fiame of gpark. Allow the angine i¢ cosl batore sior-
g n any enclesurs,

. To raduce tire hazard, keep the sngine fres of gross,

laaves or axcessive grease.

.. Tha vehicle and attachmerits should be stoppsd snd
“inapected for damags-atter siriking a forelgn object,

and the demage should o repairad befors restarting
and operating the squipment.

Do not change the englne governor settings or aver.
spead angine. R ‘

Whan using the vehicis wih mower, procesd as fols

lows:

A Mow only In dayllght ar In geoed artiflolal Hg‘hf.

© B. Nevermake a culting heighi adjustment while the

20.

engine {motar) is running It the opsrafor must
dlsmounttadoes, . N

€. Shul the sngine [moler) off when ramoving the
[grass catcher orunciogging chute. -~

Chack the blada 1

ness at traquent

'D.

nting

botts for proper tght-
rais, Ty

. Under hormal usage, the grass cateher bag materlat

s subjest 1o deterlorstion and wear. Check the bag
frazuently for deterigretion and wear ang replsce
worn Bags, Check: that roplacermant bags comply
with the original manutacturer's recommeandations
or spacifioations. e

Disetigage powar ta mower before backing ug. Do
not row In raverss uniess abgolutely necessary and
then anly aftar carelul observation of the entlré area
hehind the mowar.

Par No. 310808

Mo .002 P03




FEB UCTUU 9584 No.002 P.og

OWNER'S INFORMA TION

Record the follbwing inlormatien aboul ¥Our unit sa that your witl be able 1o provids it in case of loss or thafl,

MODEL NUMBER: DD Dm D (] D m (Entor complets 5 dlgh mumber from mede Bae on uni

PURCHASE DATE: . /..

{ —— CODENO.:

SERIAL NO.:

T————— et e

OEALER'S NAME AND ADDRESS ——
CITY: - STATE: .

s TELEPHONE: e

CONTENTS OF SHIPPING CARTON‘

- 89 In. Riding Mower

- Qperator's Manyal
Repair Pans Manua -
+ Engina Manual
Slearing Whas| (wnh roll pin pantiaily installed)
Seat

« Chuta Defiector

- Baltery -

« Steering Shaft Cavar

- Bag of Asgembly Pans Containing:

1« Oil Drain Trough

i - Pivor Rod (chute dsflectar)

“

:

Ak ek s ok s e x g
X

¥ - Torsion Spring (chite deflector)
1 - Battety Hold Down Rod ,
1 - Batiary Hold Down Rod, Top
1 - Small Plastic Wing Nut, 1/4:20 Thd.
1 - Bag of Batlery Cable Instal'ation Pans Contairirg:
2 - 1/4- 20'x 5/8 inch Hax Nuts
2 V4 inch Kaps Muis (ster washer attached)
- Bag ol Seat Mounting Parts Conlaining: -
4 - 5/18- 18X 374 inch Max Head Straws
4 - 21784 inch Split Lockwashers
4 - 11232 inch Flatwashers

P

TOOLS REQUIRED FOR ASSEMBELY

1.- 7716 inch Wrench {or adjustable wrench)
1 - H2inch Wrsnch (or adjustable wranch)
- Hammer

Past o 310808

HOW TQ MEASURE SCREW SiZE
18718 x 1% INCH]

JL r(—-———\LENBTH —_—

DIAMETER , ‘ { ’ [l f | B

K

A  DANGER

1 This riding mowar can ba dengersus i careleasl y
usead,

Read your Owner's Manual thoroughly belora oper-
ating yaur tiding mawar,

Always woar safaty glasses or eye shis(de while as.
sembling or operating your riding mower, :

‘ DO NOT carry passengars at any time.,

Ksep your hands, fest, frair and loosa clothing away
from the discharge ares, the undarsides of the mewer
deck ar any moving parts while the engine is
runming.

]

q

]

R

1

NOTICE

For packaging purposes, the knab may have been re-
+ movad from the mewsr cluteh lavar and placed in the
| parts bag. Plazsa serew he kriob onto the. mows clutcr
+ lavar gnd tghtan (¢ sacurely.

i
For packaging pumpnsas, the battery may have beer !
installed on yaur unit. The battery must bs removed from ‘
p yawr machine t ba Sarvicad. See the Battery Remeova!
paragraph in your Opsrator -] Manual Im amwaf Instruc-
1 tiong, J




L SR ; FEB UrUD 9:35 No . 002 PUR

39" RIDING MOWER MODEL A3560-180-

. Rat.

i oy ‘T ! 85 - By s A A

' , L Front Axia

N. 4 3 g
+£ . "-.10. . %‘J .
| NOTE: ALWAYS USE DRIGINAL T v o :
o ENT PARTS. Ube of gev: R ‘ . ALL UNNUMBERED

) neftesiacement” garts ather than S ) ITEMS ARE INTERCHANGASLE
o onginat aquipmant pars may void . WITH ORPOSITE SIDE.
YR wananty. . )

Fan No. 370808



Lo T ' FEE U700 é:A?;G'No.ODéA kﬂF

39" RIDING MOWER MODEL A3560-180

ALWAYS QIVE THE FOLLOWING INFORMATION WHEN CRDERING REPAIR PARTS:
1 The PART NUMBER: 2 The PART NAME: 3. QGUANTITY DESIRED; 4. The MODEL NUMBER (As shown an Modo! Plata).
: SEND PART ORDEHS AS PER INSTRUCTIONS ON- THE FRONT PAGE.
DO NOT USE KEY NUMBERS WHEN ORDERING REPAIR PARTS, ALWAYS USE PART NUMBERS.
All raplacament pants will be supplied it cuttent sroduction colars ar in a neutral color,
A handiing fee is applicable o small parts ordars.
YOUR UMIT IS RIGHT HAN (RH} OR LEFT HAND{LH] AS YOUR STAND 8EHIND IT.

Key ‘ T j Kay T
No. | PartNe.| Doscription S | No. | PartNo.| Desaription
1 | 310832 {* Main Frame . 36 | 56367 Saat Plate
2 | 310005 ] Foot Fad, L.H. ) 37 | 205071 Shoulder Boll, 5/18-18 Tha.
3 [ 310006 | Foot Pad, A.H. 38 1498 | Nut, Hex Canterlock, 5/18-18 Thd.
4 Fastener, Rarchet ‘ 39 | 310880 |* Bracket, Seal Suppor
5 Grifle Bracket, L. H. 40 | 1202281 Seraw, 5/18-18 x S/ in.
& “Grllle Bracket, A.H, 41 1488 ) N, Hex Centerlock, 511618 They,
7 Bracket, Front Axia 42 | 310840{ Seat Bumper - :
8 Screw, Wide Flange, 43 | 122022 Serew, Hex, 5/16-18 x 1148 1n,
B/16-18 x 3/4 Ip. | 44 414624 Spacer
g Wide Flange Locknut, 5/16-18 Tha, 45 [ 120838 Spiit Lockwasher, 21/64 In.
10 Belt Guide Retalner 46 | 58334 " Fender
1 Nut, Hex Centeriock, §/16-18 Thd. 47 | 998346 | Serew, Tap, 1/4-20 x 172 In.
12 Screw, Hex, 5/16418 Thd. 48 [ 122017 | Seraw, 518418 x 1 In,
13 Nut, Hex Centertock, 5/16-18 Thg. 4% 1 448363 | Flatwasher, 3/ In.
14 Belt Guide 50 1498 | ‘Nu, Hex Canterlock, 5/16-18 Th,
15 Re® Hex Jam, 5/16-18 Thd. _ 51 ) 85021 Trim, Strip Black
16 20 N Hex Keps, 34818 Thd. 52 8664 | Bulkhead
17 Truaole 53 | te0228] Screw, 5/16-18 x &8 in,
18 - 8. sw, Tap, 1/4-20 x /2 In. 54 14981 Nut, Hex Centeriock, 5/16-18 Thq.
19 - Shoutder Bolt, 5/8 In, 55 | 6553%] Feam
20 1500 { Nut, Hex Centerlock, 1/2-13 Thd. 56 | 35487 | Screw, Tap, 5/18-18 Tng,
2117122207 | Screw, Hex, 318+16 % 3 In. 57 | 1502 ] Nut, Hex Centerfock, 1/4-20 Thd.
22 2483 | Washer, Belvil 58 | 310479 | Lanyard
23 1499 { Nut, Hex Centerlock, 3/8-16 Tha, 5¢ 1310801 § Anchor
24 | 302657 |* Dashboard BO | 180018 | Sorew, Hex, 1/4-20 x 5/8 In,
25 | 995338 | Scraw, Tap, 1/4-20 x 5/8 tn, 61 ) 121222} Coflter Pin
26 50352 | Nut, Wide £ lange Lack, 1/4-20 Tha, 62 | 121223{ Cotter Pin
27 | 995346 | Screw, Tap, 1/4-20 » 172 in. 83 .| 1380771 Cisvis Pin
28 |THeed 84 1120380 | Spit Lockwasher, 17/64 in,
29 | 305736 | Bumper 85 | 301482 Rafloctor, Foil
30 | 308492 Foil, L.ens Reflegtor 668 | 307661 | Saat e
31 302670 Lens ‘ €7 [ 120393 ) Flatwasher, 11/32 In,
32} 41482 Press Wirs Clip €8 | 120838 Split Lockwasher, 21/64 in.
33,1 573661 Sorew, Driftite No. 10-18 x 1/2 in. 69 [ 122007 | Scraw, 5/18-18 x /4 In,
34 | 56676] Shouider Boit, 5/16:18 Thd. 70| 32418} Opersin's Manual (not usirated
La's J 14981 Nut, Hex Centerlack, §/16-18 Th, J 2711 310808 | Partg Manual (not iltustrated)

* Raw part tumber. For a fist of Fainted part numbers referic char on decal pags.
BOLD descriptions on parts page appiy ta box tems andior pans bag items.

Pilll;NU ‘310808



PR

FEH U°700  9:36 No.002 P Qo

39" RIDING MOWER MODEL A3560-180

NOTE: ALWAYS USE QRIGINAL
- EQUIPMENT PARTS. Use ot serv-
lcofroplacamant pass other than
ariginal equipment paris may. void
daie P OUT WETT AN Ygomsy .
ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE
© . WITH DPPOSITE SIOE

NMainFreme

o

Par No, 31988




kb

07°00  9:37 No.002 P.og

39" RIDING MOWER MODEL A3560-180
Roy 7 Kay |
No. [ Part No. Description No. | Pari No. Daxcription
7| 9402 [ Bracket, Clutch Eng, Laver 1w Tz0072 ] N Bquare, 1/4-20 Th,
2 | 180078 Screw, §/18-18x 1 I, 41 39522 Pin, Clevis
3 120393 | Washer, Flat, 11/32 In, 42 | 121222 Pin, Cotter
4 1498 | Lockmt, 5/16-18 Thd, 48 9238 | Clavis
5 | 304791 | Assy., Clutch Lever 44 [ 4394551 Screw, 516-18 x 1210,
§ | 80148 | Baaring, Flange 45 | 3015511 Wasner -
7 8280 | Pin, Hair oot 46 | 1203731 Nut, Square, 5/18-18 The,
81 300895 | Bracket, Switch Engage 47 | 39208) Puliey, Nylon
8 35498 | Serew, Tap, 5/16-18 x 34 In, 48 | 300817{ Pin Glavis
10 1 1288 | Bracket, Cable Rotainer 4% . 82801 Pin, Hair
o1 39268 | Pulley, Nylon 50 | 300336 { “ Brace, Fender
. 12 | 58336 | Shoulder Bolt, 3/8 In, 51 1180079 Screw, 5/18-18 x 1 Tha,
13 1602 | Lockmd, 1/4-20 Th: 52 | 45602 Washer, Fiat
4 85514 { Shift Knob LX) 1498 ) Locknut, 5116-18 x 374 1, ~
15 8397 | Bracket, Frame Cable 54 58333 | Bracket, Height Adjustment Support
16 1180020 | Screw, Y4-20 x 3/4 In. 85 | 180077 Screw, 516-18 x 34 In,
17 1802 | Locknut, 1/4-20 Thy. 56 1498 | Locknut, 51618 x 374 1n,
18 | 301503 [ Assy., Biade Engage §7 10801238] Quadrant, Mefght Agjustment
19| 1206813 | Nut, Jam 1/4-28 Tnd, S8 § 300171} Shoulder Bolt, 5/18-18 Tha,
20 | 35498 | Screw, Tap, 5/16:18 x 874 In. S8 | 996418 Washer, Flat 1/2 In,
21 9185 | Assy., Rear Lilt 60 | 44108| Locknut, Wide Fange, 5/18-1g Thy,
22 9186 | Assy., Link Right Sids 81 | 180077| Screw, 5/18-18 X34 n.
23 | 180078 | Screw, 5/16-18x 1 In. 62 14881 Locknut, 5/16-18 Th.
24 | 58247 | Nut, Adjusting 63 | 3012391 Paw), Height Adjustment
25 1498 | Locknut, 5/16+18 Thd. €4 | 300171| Shoulder Boit, 5M6-18 Thd,
28 $117 | ‘Bracket, Faar Hanging Suspension 85 42108 | Locknut, Wide Flange, 5/16-18 Thg
27 | 126211 | Boll, Camiage 5/16-18 x 5/3 n. 86 | 9788 Mandls, Lift Short ]
28 4498 { Locknut, 5/16-18 Thd, 67 | 308027 Rod, Acluator-Shon ,
29 1 120396 | Washer, Fat, 172 In. 68 £8326 | Spring, Haight Adjustment
30 8260 | Pin, Hair 69 68329 Grip ‘
31 | 300341 | Cable Deck Lift 70 | 588325 Knob, Height Adjustment Pugh
32 | 30031G | Pin, Clevis : Bution : , :
33 | 300311 | E Ring, Retainer 71 | 300335 | Lift Cover
34 9148 | Bracket, Cable Retainer . 72 1300340 | Screw, No. 10 x 3/4 in,
35 39298 | Pullay, Nylon : 73 9435, Pointer :
36 1 58336 | Shoulder Bolt; 1/4-20 Th, 74 | 138478 External Lockwashar
97 [ 1502 | Logknyi, 174:20 Thel, 75 | 352871 Screw, Tap, No. B-32 ¥ 3/8 In.
38 | 120375 { Nu, Hex, 1/4:20 Thd. 78 | 57444 Tie, Cabie o
3% -1 9406 | Clavis, Lift Cable : ' :

' Ra\;r,:pan numger. For & fist of Painted part nurmbers referto chart on decal page.

Fan Na. 3+ 0808




R . o A L‘l_(iv;UU" '9:5‘8' ND”_bb}f 'f‘-‘_og

39" leNG MOWER MODEL A3560-180

NOTE: ALWAYS USE ORIGINAL
_FQUIPMENT PARTS, Use of sory-
icelreplacomeant ports other than
original aquipment parts may void
your watranty.

Ref.

M 3332

 ALL UNNUMBERED
ITEMS ARE INTERCHAMGABLE
WITH OPPOSITE SIDE

o~

PhiI NG M0R0R




O HIERIPST A N C FEH U/700 9:38 No.002 P10

39" RIDING MOWER MODEL A3560-180

Key e ' Kay f '
No. | Part No. Description - No. | Part No, Description’
1| 302827 [* Front Axle Assy., Suspended f| 22| 22285] Flawasher T
| 38625 | Rataining Ring 23 1500 ) Nut, Hex Centerlock, 1/2-13 Tha.
3 | 52407 | Spindile Bearing - 24 | 58243{ Shaft, Steering
4 1300272 ) Front Axle Assy., Suspended 25 } 58244 Pinion, Sieering
5 1302925 | Spindle Assy. LH. - . 26 | 58274 Pin, Dowel
8 1302026 Spindie Assy,RH. : 27 | 301410 Flanged Bearing, %4 In.
7 | 300146 { Draghink Assy, . 28 1 301398 Formed Washer
8 | 21276 Ball Joint - | 28 | 21882] Fialwasher
9 §7158 | Rall Joint : 30 366251 Retaining Ring
10 §8291] Stesring Link 31 | 802828 Tire and Rim
111124926 | Nut, Hex, Jam, 3/8-24 Thd. 42 842 | Flatwasher, 3/4 In,
12| 48892 | Locknut, Wide Flanga, 3/8-24 Thd 33 | 36625 Retaining Ring
13 | 120882 | Spiit Lockwasher, 25/64 In, 34 | 40384} HubCap
14 1120389 | N, Hex 3/8-24 Thd, - 36 | 24187 Valve Stem
151304500 [ Tie Rod Assy. 36 | a98eg Whee|
16. 1180128 | Screw, 3/8-16 x 1-3/4 In. 37 | 39978] Bearing
17 1120382 | Split Lockwasher. 25/64 In. 38 | 301140} Tire :
18 [ 1499 | Nut, Mex Centerlock, ¥/8-16 Tha, | | 39 | 301251 Steering Wheat
19 | 58289 | Sector, Steering 40 | 456378 | Pin, Spting
20 .| 52406 | Flanged Bearing, /2 In. _ 41 | 572121 Cover, Steering Shat:
21 1180177 | Screw, 1/2-13 % 1172 i, ' o —1

* Raw pert number. For a list of Painded part ru mbers refer to chant on decal page.
BOLD descriptions on parts page apply to-box ltlems and/or parts bag flems.

" PanNo, 310808 : ; . g




N o

39" RIDING MOWER MODEL A3560-180

Rel,

Maln Frams

T NOTE: ALWAYS: USE ORIGINAL

. EQUIBMENT PARTS. Use of sary-
ic¢/réplacement parts other Man
ariginal:

ALLUNNUMBERED
| ARE INTERCHANGABLE
PPOSITE SIDE

Paet No, 210d0s



A

" FEB 07’00

é:ﬂ‘O No.002 P 1;

—~————a

/ 139" RIDING MOWER MODEL A3560-180
/ Key | ' Key ' -
g7 No. | PartNo.| Deseription No. ] PartNo.| Description i
] 1 1302971 | Transaxie & | 57847 Spring, Brake Pugal
g 2 (302745 ; Pulley 34 57196 | Rod, Pivot
b 3.1 3021 | Key, Woodnult No. 606 - kS 2868 | Flawasher, 142 1n.
| 4 | 22053 Ring, Retaining 36 [ 20864 | Retaining Ring
{ 5 1 57214 Bett : L 27 | 52785 | Pad, Ciutch Brake
] 8 | 57479 | spacer : 3 | 57204 | Rad Ciyroh
I 7 | 180112 | Screw, 5/18-18 x 234 1n. 9% | 57203 Rod, Brake
i & | 120383 Flatwashar, 11/32 in, . 40 | 271184 | Nut, Hex Keps, 5/1¢-18 Ty,
| -9 1438 | Nut, Hex Centeriock, 5/16-18 hd, 4 57217 | Bracket, Brake Rog
| 101 50947 | Scraw, Tap, 3/8-16 x 1-174 In, 42 [ 56359 Spring, Cluich
i 1 12632 | Stabilizar Bracksi 43 1408 | Nut, Hex Cenlarlack, 5/16-18 Thy,
i! 12 | 35498 Screw, Tap, 5/16-10 x /4 In. 44 20507 | Shoulder Bolt, 5/16-18 Tha.
| 13 { 120638 | Nut, Hex, 5/16-24 Thy, : 45 | 45602 ) Flatwasher, 21/64 In.
i 141122017 | Screw, §/16-18x 1-in, 46 1488 | Nut, Hex Centerlock;, 5/16-18 Th
i 15 | 120393 Flatwasher, 14/32 In; 47 | 300154 | idier Arm
| 16 1498 | Nut, Hox Centerock, 5/16-18 Thd. 48 | 300793 | Shouldar Bolt, 5/16.15 Thd.
] 17 /| .58388 Guida-Beit, Draglink : 49 45802 Flatwasher, 21/64 I,
18 17180079 | Screw, 5/1818x 1 . 50 1498 | Nut, Hex Centerlock, 571618 Thd,
19 1 45602 | Flawasher, 21/64 In. - 51 39659 | Retainer, Strap Belt
20- 1498 | Nut, Hey Oenteﬂock, 5/16-18 Thd. B2 | 303051 Pulley, Idler
211 303278 | Plastic Exirugion, Bell Guids 53 | 48892 | Carriage Bo, IB-16'% 1-1/2 I,
22 | 57259 | Bely Guide, 6/16-18 Thd, 54 1489 | Nut, Hex Centeriock, 3/8-18 Tha.
20 | 138838 Washer, interna| Lock, 8/16 In, - &6 67168 | Whael & Tire Assy.
24 11488 | Nut, Hex Centerlock, 5/16.18 Tha. 58 39628 Key, Square
25 | 57480 | Shift Bracket 57 - 642 [ Flatwasher, 3¢ In.
26 | 57157 Washar, 3/4 In: 58 42815 | Flatwasher, 3/4 In. .
27 | 56255 | Screw, 1/4-28 x 34 In, 59 36625 |. Aetaining Ring
28 | 302743 [ Shift Laver 60 | - 40384 ) Hub Cap
29 | 120238 | Nut, Mex Jam, 1/2-13 Thd. 81 | . 24987 |' Valve Stem
30 | 304438 | Knob, Shifl Lever 62 | 57164 | Tirs
31 [ 137185 | Cotter Pin ‘ 83 | 57165 Wheel
32 Pedal Assy., Brake-Clutch 302445 ) Clear Piastic Tube

| 300308

Pan No. 3 nuGR



39" RIDING MOWER MODEL A3560-180

FEB 0700 9:40 No.Q02 P qz

NOTE; ALWAYS: USE ORIGINAL
EQUIPMENT PARTS. Us# of seivicas
faplacemant pasts othar tian originat
equipment parts may void your war-
ranty.- o '

ERED .
CHANGABLE I
ITESIDE ~ |

Part No. 3104an




39" RIDING MOWER MODEL A3560-180

FEB 07 '00 9:41 No.002 P 4g

[

Key [ . j Ko T_ T,y
Na. | Part Ne, Description No. | Part No. Description
11309710 | Engine . 15 41462 |  Spacer j
2 50947 Scraw, Tap. 3/8-16 x 1-1/4 In. 18 1 120380 Split Lockwagher
3 [ 138468 | External Lockwasher, 38 in. 17 1180021 Screw Hex, 114-20 x 778 i,
4 46708 | Gasket 18 47452 | GasLine
5 84767 | Heat Shisig I 19 41008 { Clamp, Gas Line
& 1305367 | Muftier R €0 | 302579} Fuel Tank
7. 1173083 Screw, 5716-18 x 3-1/2 in 21 43080 Serew, Tap, 1/4-10 x /4 In
& | 58361 Pulley Assy, .. 22 | 46704 GasCap
9 | 57791 Key, Square 23 58534 Throttle Controf
10 | 504248 Spacer, Engine Pulley 24 35281 Scraw, No. 10-24 « 172 1n.
11 86431 | Pifet Wagher, 63/64 In. 25 [ 271166 Nut, Hex Kops, No, 10-24
12 | 120383 Split Lockwasher, 28/64 in, 26 1 50607 Knob, Throtle Controt
13 | 428844 Strew, 716-20 x 5 In. 27 | 302967
14

308544 | Heat Shieid Assy,

PacMa. 310u084

L

Speed Reducer




L B a s FEH" (i‘?"'-OO 2:41 No.oo2 P.lS‘

" 39" RIDING MO'WERVMODEL A3560-180

—

'NOTE: ALWAYS USE ORIGINAL o

EQUIPMENT PARTS, Uea #f aary- f

Icerreplacement pans other than : ‘ﬁLL.UNNU:MB‘EBEp»
_OrigInal aquipment parts may void (TEMS ARE INTERCHANGABLE
- your warranty. S WITH OPPOSITE SIDE

; |
14 : ) - N ‘ L Part o mrongn - T




FEB Uy tuy 9142 N0002P16

P

39" RIDING MOWER MODEL A3560-180

Wav ) : ] [wey ‘ | -
No, | PartNo, Description - No. | Part No. Description
1] 302831 " Dack _ : 26 1 300345 | Scraw, Tap, 5/16-18 x 1-3/8 In.
2 57314 Skid Bar 27 1498 | Nut, Hex Centeriock, 5/16-14 Tod.
3] 126218 Carriage Bolt, 5/16-1% x 344 n, 28 S5B315 | Front Lif Support Bracket
4.1 271184 Nut, Hex Keps, 5/16-18 Thd. 29 1180075 | Screw, 5/16-18x /2 mn.
5 57318 Bel Guide, 51618 THE, | 3¢ 1498 | Nut, Hex Centerlock, 511618 The,
8 1498 1 Nut, Hex Cemterlock, 5/16-18 Thd. 31 58308 { Datk Link Bracket
7} 57360] Chute Bracket ’ d2 | 58247 | nut, Adjusting
8 | 120834 Screw, 5/16-1Bx 1/2 M- 33 | 122017 | Screw, 5116-18 x 1 in.
9 1498 | Nut, Hex Centarlock, 5/16-18 Thd. 34 36214 | Flatwasher, 21/64 in.
10 | §8250 ¢ Bracket, Deck Lift Right Rear 35 1498 | Nut, Hex Centaniock, 5/16.18 The
11 180077 Screw, 5M16-18 x 3/4in, 36 57298 | Biade ‘
12 1498 | Nut, Hex Centerlock, 5/16-18 Tid 37 2483 1 Washer, Belyil
13 [.120393 ) Flawasher, 11/32 In. . 38 | 39573 Screw, 3/8-24.x 1 In,
¥4} 58251 Bracket, Deck Lill, et Rear 381 86425 | Saddie & Shafi Assy.
15 1 180077 | Screw, 5/16-18 x 34 In. 40 | 49662 | BailBearing
16 1428 | Nut, Hax Centeriock, 5/16-18 Thd 41§ 50616 } Dust Shiewd
17 1 120393 | Flatwasher, 11/32 In. 42 .1 55647 | Quill Casting
18 | 3001791 Bracket, idier Suppon 43 | 5088 | Spacer
15 44108 | Whiz Locknut, 5/16-18 Thd. 44 51449 { Spacer
20 | 180077 Screw, S/16-18 x 3/4 In. 45 56390 ) Pulley
21| 300103 | Bracket, Whee! | H. 45 56365 | Special Washer
22 | 180075 Screw,5/16-18 X 12 1n. 47 1282 | Nut, Wide Flange Lock,
23 . 1428 1 Nut, Hex Canteriock, 5/16-18 Thd. 7718-20 Thd.,
24 | 584241 Quill Assy, 48 ] 120393 | Flawasher, 11732 In.
28 50634 { Screw, Tap, 5/16-18 % 7/8 In. 49 [ 300102 | Bracket, Wheel R.H.

* Raw part number. For g list of Painted part numbers cefer 1o chart on decal page.

Pan No 10n0g



e

Rel.
fdlsr Bracket

NOTE: ALWAYS
EQUIPMENT PARTS, Uso of sery- |
ica’teplacemant parts othar than |
origingl equipment parts may voig |
your warranty. |

" ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE

Wy

USE CRIGINAL

TH UPPOSVTE SIDE - i

PatNo. 31080y




FeB /0D

9:43 No.002 P,

13

38" RIDING MOWER MODEL Ad560-180
Kay [ Key 1
No. | Part'No, Description No, | Part Ne, Description
1. | 300473 { Spring, Tension 22 | 303030 | tdler Puliey
2 35410 Spring : 23 87325 | Bol, 2/8-16 x 2ln.
3 | 300318 | Rod, Brake Release 24 | 120382 | Splt Lockwasher, 25/64 in,
4 1802 | Nwt, Hex Cantadack, 1/4-20 Tha, 25 | 120377 | Nul, Hex 3/8-15 Tha.
5 1 303247 | Blage Brake Assy. T .. 26 9401 | (dler Arm Exiension Bracket
8 | 120228 | Screw, 5/16+18 x 5/8 in. \ 27 | 180077 | Screw, 5/18-18 x /4 in,
7 1498 | Nui, Hex Centerlock,-5/16-18 Tha, 28 1488 | Mut, Hex Contertock, 511 5-18 Thd.
8 [ 120393 | Flatwasher, 11/32 in, ~ . 20 { 121854 | Scrow, 14420 x 2 1n.
2 | 52584 | Deck Wheel 30 | 274172 ) Nut, Hex Keps, 1/4-20 Thy.
10 [ 23763 | Shoulder Balt, 3/8-16 Tha. 31 58206 | Rod, Deck Hitch
1 1499 | Nut, Hex Centerlock. 2/8-16 Thy. 32 1 8260 HairPin
12 | 302833 | Belt Guard, Plastic a3 8282 | idler Arm
131120228 | Screw, 5/16-18 x /8 )n. 34 | 306873 | Brake Pad
14 1498 1 Nul, Hex Centerlock, 5/16-18 The, 35 1 41801 Rivet
15 1 120093 | Flatwasher, 11/32 In, 36 | 12542 | Brake Arm
16 | 300680 | v-Bett 37 | 306973 | Brake Pad
17 1 300491 | Bracket, Idler Arm Brake Asgy. 38 | 138624 | Rivet
18 | 300180 | Shaulder Bon 39 57818 | Chute Defisctor
19 | 996416 Ffatwasher, 25/64 In, 40 §7317 | Pin :
20 -1 45171 | Whiz Locknut, /8-16 The, 41 | 55767 | Spring
21 1346 | Belt Retainer
L.

* BOLD descriptions on parts page apply

Part No. 310508

e box items andiar parts bag items.




L

39" RIDING MOWER MODEL A3560-180

FEB U/°U0 9:44 Na.002 P ic

i”i.ﬂ.

Mowsr
! Ciuteh Briy,
!
e
!
'
|
; NOYE: ALWAYS USE ORIGINAL
. EQUIPMENT PARTS, Use of Berv-
- ALL UNNUMBERED icafrealacomant parts ather thae
ITEMS ARE INTERCHANGABLE ~——-OEginal-agaipment-parts may woid |
WITH OPPOSITE SIDE © your warranty.
14

-

=il
PaitNa drouoy o



.

398" RIDING MOWER MODEL, A3560-180

res U ocouy

9i44 Np.UD2 P.20

[ Kay } Koy L -
‘No. | PariNa, Dascription No. | PartNn. Description
1 1300814 | Deck Wire Harness 20 57220 Screw, No, 12 x 172 1n.
2 1303084 | Assy. Lignt Wire 21 1300220 | Safety Switch
3 52572 | Bulb, Headlamp 22§ B5B2Y7 | Swilch
4 [ 57444 | Cable Tig 23 | 41482 { Press Wire Clip
51 41482 | Pregs Wire Ciip 24 | B7444 | Cable Tie
6 | 58511 | Ground Wire o 26 [ §7547 | Switch, Seat
7 1488 | Nut, Hex Centarlock, 5/15-18 Thd. 26 | 180505 | Screw, 1/4-20 x 3/8 in.
8 300857 | Switch, Ignitlors & Lights, 27 | 805811 | Cannecior, Body
9| 48140 | Nut, Hex, 5/8-32 Tha, 28 | 305431 | Wire Assambly, Pigtail
10 1138557 | Internal Lockwasher, 41/64 in. 2% { 41482 | Press Wire Clip
11 1300628 | Key, ignition Swiich 30A | 802081 [** Fuse, 15 Amp Spade Type
12 {300133 | Ammeter 30B | 49211 1*' Fuge, 15 Amp Cylindrical Type
13 | 53716 Solenoid 31} 120854 Screw, 1/4-20 x 5/8 In. )
14 1271172 | Nk, Hex Keps, 1/4-20 Thy. 32 1271172 | Nut, Hex Keps, 1/4-20 Thd, |
16 [187745 | Scrow, 1/4-20 x 3/4 tn, 33| 57681 Rod, Battery
16 1802 | Nut, Hex Centerock, 174-20 Tha, 341 57552 | Rod, Battery Top
17 1120368 | Nut, Mex, 5/16-24 Thd, ' 35 | 310067 | Wing Nut, 1/4-20 Thd,
18 | 13B485 | Washer, Extarnai Lock, 21/64 1. 36 | 302257 | Battery
19 57211 | Switch o [

“*Cylindrical or §
BOLD descriptio

Paii Na. 310808

pade type fuse included In wire assombly.
NG ON PaNs pagn apply 1o box ems andfor parts bag items,

s



A

FEE U/Z'00Q. 9:45 No.0o2 P21

39" RIDING MOWER MODEL A356¢-180

NOTE: ALWAYS USE ORIGINAL |
EQUIPMENT PARTS, Usa of sejy- | °

O UALL UNNUMBERED. - iceireplacament pans othe; than
1TEMS ARE INTERGHANGABLE onginglequipment paits may o,

wiTH QPPQ’SIIE SIDE YOuUr Wearranty. -

s . T Hant No. 310808



39" RIBING MOWER MODEL A3560-180

FEB 07’00 9:45 No.002 p .o

© Decal List
Koy T r_ﬁ : —— LKev r i e
No. | Pant No.| Description No. | PartNo. | Description —_— “N_J
11311308 | Decal, Modat Piate 14 | 87687 | Decal, Check O Lovel
2 1301104 ' Dacal Console Top Shift 5 Speed 88800 | Dacal, Blade Engage j
3 | 300838 | Decal. Expor T 68901 | Decal, Blage Height Adiustmeny
4 1300442 Namaplate 12/39 88902 | Dacal, Warning, French/German
5 | 311400 | Decal, Ant-Mar 89524 | Decal, Instruction Conscle Top
8 [ 301897 | Dacal L hE German
7 | 308317 Namepiate, Hood Flandria 89525 | Decal, Instruction Conscie Top
8 [ 305779 ( Decal, Caution Triangfe French
8 | 307038 | Deca), Dash 310436 | Degal, Fire Satety Cenitication
10 | 311856 Decal, Hood 414 RM Rpd LF 307278 | Foam‘ .
11 1311857 | Dacal. Hoog H14 HRed LF 307277 1 Foam
121 311862 | Decal, Consgle LF RH Blue 305603 | Foam
13 ) 3118611 Decal, Consele LF L+ Blue
Painted Parts Ligt
- ———— — ——
h Unpainted Part No. r Description Painted Part No.
_ | ,
310832 Main Frame 310837
309657 Consofe 310446
302657 Dash 304880
Hoaod KRR
58367 Seat Plate 304761
58334 Fender 304788
310660 Seat Support Bracket 310444
300338 " Fender Brace 304766
302927 Front Axle Assembly ‘ L . 4786
. e |

e PartMa 310108



L

Pl

_ACCESSORIES

Gontact the dealer whera your fractor was purchased for the avallable accessorles. H you
&re unable 10 contant the dealer, write to the address on the front cover of this manual,

e e e

Rear Engine Rider
Modsr Dascription
5708-+6 Bagger - Fite 57° Sive Dischargo .
§708-17 Bagger - Filp 28° Gida Discharge
570902 Front Waight Box - holds 35 Ios, ok
8348-18 Lavn Swoaper widump Releass
—— mC——— - e L R —
’ ) Lawn Yractor
Model Daseription
5706-22 Baggar - Fits 30" Side Dlschargs
5708-13 Bsgqrw ~ Flte 36°, 367, 30" & 45" Sids Discharge
§705.04 36" Two-Stage Snawblowsr - Fils 36", 38", 39% & 45~ Sie Discharge
6661.08 42" Snowblade - Fits 957, 58", a9, & 45
5502-00 Tira Chains - 18° x 6.50"
§585-00 The Chains - 16" % 9.50" 4 20" x 4"
567201 Whael Waights - Rrang - Pr. wimty, how, - Fits 157 tirps
§673-02 Wheel Welghts - Raar - 1 pr, Winig. hdw. - FHs 18 & 20° tirpe
5705-03 Front Welghts - Fite 30° & 32" Side Discharge
5648-16 Lavm Sweepsr w/mp Rsieaze
" Tractor - Light Ground Engagin
Madel Dascription Garden Yractor g gaging :
5708-13 Bagner < File 38, 38°, 30°, & 45~ Side Digoharge
B705-04 38" Two - Stage- Snowblowar - Fits 387, 38", 38", & 48"
5861-06 42" Snawblads - Fits 967, 38", 39", & 45°
5672-01 Wheet Waights - Front 1 pr, witntg. hdw, - Fits 15* tires
567302 wmawm-nm'm.ng,m-ﬁu1s'a.2o'mg
.5648-18 Loawn Swasipar widump Relaass :
568702 * Slowve Hitch - wiAl ber - Fitg 45
568801 Adaptor (zleeva hitch) for use w/23" firas
$706-00 Tira Chains:- 20" x 10*
567100 . " Tiro Chaing - 23" ¥ 9.50° .
§672-02 ‘Whasl Waights - Front - 1 pr, whnity. how. Fitg 18° tires
5872.00 * Whael Weights . Raar - 1 or, whig. hdw, Fils 23° tres
5874-01° 10° Ona Bottom Molchoard Flow
E678-0%* Culbvator « 7 row - Adj. 5* - 42° width
5676-D1° Dlse Harrow - 8" & 71'6&(:--Ad‘wldmldfscangle
8677-02° 'ﬁﬂqn ] H.P: Salf.-Bawared - 28* widthy —
Doscription Four Whaat slogr
Bagger - Firs 40" & 48" Sidg Discharge
42" Ona-Stage Snowblower - Fiis 40° & 48"
46" Snowblade - Fits 40" & 48"
Feer Waight Box for 40" & 48" -
Lawn Swaepdr widimp Releass

/. Tira Chains 20" x 10

/Tie Cheins 23°%.9,50"

Yéhoo! Waichts:. Front « § pr. wirslg, ke, Fits 367 treg

Wheet Weights - Raar - 1 pe. witig, hdw. Fitx 23" tras

Whael Waighis:- Front - { pr. wintg. hdw, Fita 16" tiros
Whee! Wiighs - Rgar. 1 . winig, how. Fits 184 20" tirax -

Four Wheel Steer Garden Tractor

: _Mzc;jdni ﬁéudp‘ﬁqp

5667-04 Steave Hiteh - wilf: ber Fits 46°

5874:01° 10" Ona Battem Moidaoand Plow

S675-01° Culfivator- 7 raw - Ad], 6”- 42 widih )
S676-01 Dise Hatvew 8* & 11 Oige. Adi, withh & disc angis
567702 Tilter 6 H.P, Self-Poweted - 28* width

5448-16 Lawn Swegper w/dump Halgssa

" ‘Requiras a sleevs hitch
22,



